



# Test Report

## APPROVED QUALITY

Company: R.Rauch GmbH  
Gutenbergstraße 3  
D-78549 Spaichingen  
Germany

Paper: **mediaJET PhotoArt White Baryta**  
The aforementioned paper was tested according to DIN EN ISO 9706 for tearing resistance, alkali reserve, Kappa number and pH value.

Result: The testing results are documented in the test report of 12.11.2015.  
The paper fulfils the requirements of DIN EN ISO 9706 in every aspect.



15.08.2017

  
Elmar Kneer, Managing Director CEO

